
 

   

 

 

 

 

2023 Annual Performance Report  
for the  
Haileybury Sewage Treatment System & 
Sewage Collection System 
January 1, 2023 to December 31, 2023 

 
 

 

 

 

 

 

 

 

PREPARED BY 

Ontario Clean Water Agency 
on behalf of the City of Temiskaming Shores 

 
 

Date: March 20, 2024 
Rev: 0 

 



HAILEYBURY SEWAGE TREATMENT & COLLECTION SYSTEM 
2023 PERFORMANCE REPORT 

 

 PAGE i 

Revision History 
Rev. No. Date Prepared by: Approved by: Description 

0 March 20, 2024 I. Bruneau, PCT C. Mongrain. ORO Revision 0 issued 

     

     
  



HAILEYBURY SEWAGE TREATMENT & COLLECTION SYSTEM 
2023 PERFORMANCE REPORT 

 

PAGE 1 
 

Table of Contents 
Executive Summary ............................................................................................ 4 
[...]
There was one (1) spill and one (1) overflow event that occurred in the sewage collection system 
during the reporting period which are described in Section 10. 

All requirements specified in the system’s ECA and any issues experienced at the facility are 
further explained throughout the report. 

  



HAILEYBURY SEWAGE TREATMENT & COLLECTION SYSTEM 
2023 PERFORMANCE REPORT 

 

PAGE 5 
 

Introduction 
Condition 11(4) of ECA No. 7579-BTFKMN for the Haileybury Sewage Treatment Plant requires 
the Owner to prepare and submit a performance report to the Ministry of the Environment’s 
District Manager on an annual basis by March 31 for the preceding calendar year. The 2023 
Annual Performance Report was prepared by the Ontario Clean Water Agency (OCWA) on behalf 
of the City of Temiskaming Shores and is based on information kept on record by OCWA. The 
report has been completed in accordance with the approval and contains, but is not limited to 
the following information outlined in the ECA: 

• A summary and interpretation or all influent monitoring data and a review of the historical 
trend of the sewage characteristics and flow rates;  

• A summary and interpretation or all final effluent monitoring data, including 
concentration, flow rates, loading and a comparison to the design objectives and 
compliance limits in this Approval, including an overview of the success and adequacy of 
the Works; 

• A summary of any deviation from the monitoring schedule and reasons for the current 
reporting year and a schedule for the next reporting year; 

• A summary of all operating issues encountered and corrective actions taken; 

• A summary of all normal and emergency repairs and maintenance carried out on any 
major structure, equipment, apparatus or mechanism forming part of the Works; 

• A summary of any effluent quality assurance or control measures undertaken; 

• A summary or the calibration and maintenance carried out on all influent monitoring 
equipment to ensure that the accuracy is within the tolerance of that equipment as 
required in this Approval or recommended by the manufacturer; 

• A summary of efforts made to achieve the design objectives in the Approval, including an 
assessment of the issues and recommendations for proactive actions if any are required 
under the following situations: 

i   when any of the design objectives is not achieved more than 50% of the time in a 
year, or there is an increasing trend in deterioration of final effluent quality; 

ii   when the annual average daily influent flow reaches 80% of the rated capacity; 

• A tabulation of the volume of sludge generated, an outline of anticipated volumes to be 
generated in the next reporting period and a summary of the locations to where the 
sludge was disposed; 

• A summary of any complaints received and any steps taken to address the complaints; 

• A summary of all bypasses, overflows, other situations outside normal operating 
conditions and spills within the meaning of Part X of EPA and abnormal discharge events; 



HAILEYBURY SEWAGE TREATMENT & COLLECTION SYSTEM 
2023 PERFORMANCE REPORT 

 

PAGE 6 
 

• A summary of all Notice of Modifications to Sewage Works completed under paragraph 
1.d of Condition 10, including a report on the status of implementation of all 
modifications; 

• A summary of efforts made to achieve conformance with Procedure F-5-1 including but 
not limited to projects undertaken and completed in the sanitary sewer system that result 
in overall bypass/overflow elimination including expenditures and proposed projects to 
eliminate bypass/overflows with estimated budget forecast for the year following that for 
which the report is submitted; 

• Any changes or updates to the schedule for the completion of construction and 
commissioning operation of major process(es)/equipment groups in the Proposed Works. 
 

Condition 4.0(4.6) of the ECA No. 218-W601 for the Haileybury Sewage Collection System 
requires the Owner to prepare and submit an annual performance report to the Ministry of the 
Environment’s Director on or before March 31st of each year and covers a period from January 
1st to December 31st of the preceding calendar year.  This report must include, but is not limited 
to the following information; 

• If applicable, includes a summary of all required monitoring data along with an 
interpretation of the data and any conclusion drawn from the data evaluation about the 
need for future modifications to the Authorized System or system operations; 

• Includes a summary of any operating problems encountered and corrective actions taken; 

• Includes a summary of all calibration, maintenance, and repairs carried out on any major 
structure, Equipment, apparatus, mechanism, or thing forming part of the Municipal 
Sewage Collection System; 

• Includes a summary of any complaints related to the Sewage Works received during the 
reporting period and any steps taken to address the complaints. 

• Includes a summary of all Alterations to the Authorized System within the reporting 
period that are authorized by this Approval including a list of Alterations that pose a 
Significant Drinking Water Threat; 

• Includes a summary of all Collection System Overflow(s) and Spill(s) of Sewage, including: 
dates, volumes and durations.  If applicable, loadings for total suspended solids, BOD5, 
total phosphorus, and total Kjeldahl nitrogen, and sampling results for E.coli, disinfection, 
if any and any adverse impact(s) and any corrective actions, if applicable; 

• Includes a summary of efforts made to reduce Collection System Overflows, Spills, STP 
Overflows, and/or STP Bypasses, including the following items, as applicable:  

a) A description of projects undertaken and completed in the Authorized System 
that result in overall overflow reduction or elimination including expenditures 
and proposed projects to eliminate overflows with estimated budget forecast for 
the year following that for which the report is submitted.  



HAILEYBURY SEWAGE TREATMENT & COLLECTION SYSTEM 
2023 PERFORMANCE REPORT 

 

PAGE 7 
 

b) Details of the establishment and maintenance of a PPCP, including a summary of 
project progresses compared to the PPCP’s timelines.  

c) An assessment of the effectiveness of each action taken.  

d) An assessment of the ability to meet Procedure F-5-1 or Procedure F-5-5 
objectives (as applicable) and if able to meet the objectives, an overview of next 
steps and estimated timelines to meet the objectives.  

e) Public reporting approach including proactive efforts. 
 
The two reports have been merged into one and is presented as the 2023 Annual Performance 
Report. The report was prepared by the Ontario Clean Water Agency (OCWA) on behalf of the 
City of Temiskaming Shores and is based on information kept on record by OCWA. 

 

  



HAILEYBURY SEWAGE TREATMENT & COLLECTION SYSTEM 
2023 PERFORMANCE REPORT 

 

PAGE 8 
 

1 System Description 
Sewage System Name: Haileybury Sewage Treatment System 

Sewage System Works Number: 110000310 

Sewage System Address: 275 View Street, Haileybury Ontario 

Sewage System Owner: Corporation of the City of Temiskaming Shores 

Sewage Treatment ECA:  7579-BTFKMN, issued September 18, 2020 

Sewage Collection ECA:  218-W601, issued October 27, 2023 

Reporting Period:  January 1, 2023 to December 31, 2023 
 

Capacity of Works: 2728 m3/day annual average, 7392 m3/day peak 

Service Area: Community of Haileybury 

Service Population: 4200 

Effluent Receiver: Lake Timiskaming 

Major Process: Activated Sludge and Extended Aeration Sewage 
Treatment Plant 

 
The Haileybury Sewage Treatment Plant is a Class 2 wastewater treatment plant located at 275 
View Street in the City of Temiskaming Shores.  It serves a population of approximately 4200 
residents within the community of Haileybury and has an average rated capacity of 2728 m3/day 
and peak flow capacity of 7392 m3/day.  The facility consists of two treatment trains; Unit 1 is an 
activated sludge plant constructed in 1965 and Unit 2 is an extended aeration plant constructed 
in 1984.  The wastewater treatment plant consists of the following: 
 
Inlet Headworks – is comprised of a grit channel, manual coarse bar screens, and a flow splitting 
weir to divide the raw sewage flow into two (2) parallel treatment Units, 1 and 2. There is an 
emergency overflow weir with a 450 mm diameter by-pass pipe to the chlorine contact tank 
(Treatment Unit #2). 
 
The Control Building – inside the building there are two (2) air blowers, one duty and one 
standby, that supply compressed air to fine bubble diffusers in the aeration tanks and sludge 
holding tanks (aerobic digester), and pumps in both Treatment Units #1 and #2 to transfer sludge 
from the holding tanks for disposal.  
 
The chemical feed system is comprised of two (2) chemical storage tanks and two (2) feed pumps 
for sodium hypochlorite injection into both chlorine contact chambers. The system is used 
seasonally from May 1st to November 1st each year.   
 



HAILEYBURY SEWAGE TREATMENT & COLLECTION SYSTEM 
2023 PERFORMANCE REPORT 

 

PAGE 9 
 

There is one 200 kW emergency standby diesel generator located just outside the building.  This 
stand-by generator can maintain all aspects of the operation during a power outage.   
 
Treatment Units – Treatment Unit #1 has a rated capacity of approximately 1120 m3/day (peak 
flow of 3032 m3/day) and Treatment Unit #2 has a rated capacity of approximately 1610 m3/day 
(peak flow of 4360 m3/day). Both Treatment Units contain; a grinder unit equipped with 
emergency overflow provisions, aeration tanks equipped with fine air bubble diffusers, clarifier 
tanks, chlorine contact chambers for seasonal disinfection from May 1st to October 31st, sludge 
holding tanks (aerobic digestion) equipped with medium/coarse air bubble diffusers and a flow 
measurement system consisting of an ultrasonic flow metering device (Milltronics) over a weir.  
One outfall sewer combines the effluent from both treatment units prior to discharging into Lake 
Temiskaming. 
 
Dechlorination System – A temporary dechlorination system consisting of a chemical solution 
(sodium bisulphite) and a pace-to-flow chemical pumping system is used to reduce the effluent 
total chlorine residual levels to the Federal regulatory requirements set out in the Wastewater 
System Effluent Regulation (WSER) effective January 1, 2021 (<=  0.02 mg/L).  The injection point 
is located on piping where the effluent from the two plants combine before discharging into Lake 
Timiskaming.  
 
Digester – Two digesters produce aerobic sludge which hauled to the New Liskeard Lagoon for 
disposal (approved under ECA No. 5103-CDFJWC).  The New Liskeard Lagoon ECA allows a 
maximum sludge volume of 8800 m3/year that can be imported from the Haileybury sewage 
treatment plant to the sludge storage lagoon. 
 
The Haileybury sewage collection system consists of truck sewers, separate sewers, nominally 
separate sewers, forcemains and two (2) sewage pumping stations that direct sanitary sewage to 
the Haileybury sewage treatment plant. One station is located on Farr Drive and the other on 
Brewster Street.   
 
Farr Drive SPS is located at 299 Farr Drive.  The station consists of a 32.6 m3 concrete wet well 
that is equipped with two (2) suction pipes that are connected to two (2) dry mounted pumps 
(one duty and one standby) with variable frequency drives.  Each pump is rated at 139 L/s at TDH 
of 19.5 m.  The station has an emergency overflow pipe that discharges to Lake Temiskaming.  
The station is powered by a motor control center (MCC) and is fully controlled by a PLC SCADA 
system.  A 200 mm diameter force main directs sewage from the pumping station to the 
Haileybury wastewater treatment plant. 
 
Back up power is fed to the station by an over head power line fed from a Diesel Generator 
located at the Haileybury sewage treatment plant. 
 
 



HAILEYBURY SEWAGE TREATMENT & COLLECTION SYSTEM 
2023 PERFORMANCE REPORT 

 

PAGE 10 
 

Brewster Street SPS is located on corner Lakeshore Road and Brewster Street.  The station 
consists of a 4.4 m diameter by approximately 10 meter deep fiberglass wet well with a capacity 
of 46.7 m3.  It is equipped with two (2) submersible pumps, (one duty and one stand-by).  Each 
pump has a rated capacity of 24.7 L/s at a TDH of 10.2 m, complete with an ultrasonic transducer 
with back-up float level switches, control panel, provision for connection to a portable generator, 
ventilation pipes, discharge piping, valves and all other appurtenances to allow for the complete 
operation of the pumping station.  The station is powered by a motor control center (MCC) and 
is fully controlled by a PLC SCADA system. 
 
During normal flow conditions, the wastewater is pumped to the Farr Drive sewage pumping 
station.  During high flow events, a 30 kW portable diesel generator is installed to allow the 
wastewater to be pumped to the Farr Drive sewage pumping station. 

 

2 Monitoring Program 

2.1 Monitoring Program as Outlined in the Environmental 
Compliance Approval 

Table 1: Analytical Parameters 

BOD5 
 

Five Day Biochemical Oxygen Demand – is measured in an unfiltered sample; 
includes carbonaceous and nitrogenous oxygen demand.  It refers to the amount 
of oxygen consumed by organic matter in a specific volume of water at a specific 
temperature over a 5 day period.   High BOD5 in effluent means a large quantity 
of oxygen was needed to break down the organic matter and identifies a large 
amount of organic matter in the effluent indicating inadequate treatment. 

cBOD5 Five-day carbonaceous biochemical oxygen demand – represents the oxygen 
depletion associated with the biodegradation of organic compounds and the 
oxidation of inorganic compounds such as ferrous iron and sulphide within 5 day 
period and at a specific temperature.  High cBOD5 in sewage effluent means a 
large quantity of oxygen was needed to break down the organic and inorganic 
matter in the effluent indicating inadequate treatment. 

TSS Total Suspended Solids – the dry weight of suspended particles that are not 
dissolved in water and can be filtered.  TSS is composed of settleable solids and 
non-settleable solids depending on the size, shape and weight of the solid 
particles.  Settable solids are large sized particles that tend to settle more rapidly 
in a given period of time. 

TP  Total Phosphorus – a measure of all phosphorus found in a sample, whether it is 
dissolved or particulate. TP is commonly used to determine the health of water 
bodies.  Excess TP stimulates algae and weed growth that may cause fluctuations 
in dissolved oxygen in the receiving waters.   



HAILEYBURY SEWAGE TREATMENT & COLLECTION SYSTEM 
2023 PERFORMANCE REPORT 

 

PAGE 11 
 

Table 1: Analytical Parameters 

TAN Total Ammonia Nitrogen – the total amount of nitrogen in the forms of  
Ammonium (NH4) and Ammonia (NH3).  Ammonia is one of several forms of 
nitrogen that exist in aquatic environments and can cause direct toxic effects on 
aquatic life. High levels of ammonia can corrode and damage critical pieces of 
infrastructure. 

TKN Total Kjeldahl Nitrogen – measures both total organic nitrogen and ammonium.  
Excess nitrogen in water bodies can lead to harmful algal blooms and other 
negative impacts on aquatic ecosystems.  

Unionized 
Ammonia 

A neutral toxic form of nitrogen in an un-ionized state.  Ammonia is an 
environmental concern, especially because of its danger to human or aquatic life. 

DO Dissolved Oxygen – the amount of oxygen that is available in water to sustain 
life, including living bacteria. 

E. coli Escherichia coli – Thermally tolerant forms of Escherichia bacteria that can live in 
the intestines of humans and warm-blooded animals. There are hundreds of E. 
coli strains and most are relatively harmless, however a notorious exception is E. 
coli strain 0157:H7, an emerging pathogen that produces a powerful toxin and 